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PACKAGE LEAFLET: INFORMATION FOR THE USER 

 

ΤRETIN
®
  

0.05% w/w gel  

Isotretinoin 

 

 

1. 1. IDENTIFICATIONOF MEDICINAL PRODUCT 

 

1.1 Trade name   

 

ΤRETIN
®
 gel (0.5mg/gr) 0,05%   

 

1.2 Composition  

 

Active substance:  Isotretinoin  

Excipients: Butylated hydroxytoluene, Hyprolose, Ethanol (96%) 

 

1.3 Pharmaceutical form 

 

Gel for external use 

 

1.4 Quantitative composition  

 

Each g or TRETIN
®
 gel contains 0.5 mg  Isotretinoin  

 

1.5 Nature and contents of the container  

 

TRETIN
®
 gel is soft gel of yellow-greenish color and the indicative odor of alcohol, contained in 

aluminum tubes of 30g.  

 

1.6 Pharmacotherapeutic category  

 

Retinoid for topical use in acne. 

 

1.7 Marketing Authorisation Holder  

  

TARGET PHARM, 54 Menandrou st. 104 31 Athens Greece,  

Tel.: +30 210 5224830, Fax: +30 210 5224838,  

E-mail: info@targetpharma.gr, http://www.targetpharma.gr 

 

1.8. Manufacturer  

 

P.N.G. GEROLYMATOS S.A. (PLANT Α), 13 Asklipiou st. 145 68 Krioneri Attica, Greece  

TEL. +30-210-8161907 // +30-210-8161107 

 

KLEVA SA, 189 Parnithos Av. Acharnai Attica Greece  Tel: +30-210-2402404-7. 

 

 

2. WHAT SHOULD THE PATIENT KNOW ABOUT THIS MEDICINE 

 

2.1 General information  

 

Ο γηαηξόο ζαο ζπληαγνγξάθεζε ην TRETIN
® 

γέιε γηα λα ζαο βνεζήζεη λα αληηκεησπίζεηε ηελ αθκή 

ζαο. Τν TRETIN
®
 γέιε πεξηέρεη ηζνηξεηηλνΐλε, θάξκαθν πνπ ρξεζηκνπνηείηαη ζηε ζεξαπεία ηεο θνηλήο 

αθκήο. Η ηζνηξεηηλνΐλε ζρεηίδεηαη από άπνςε δνκήο θαη θαξκαθνινγηθώο κε ηελ βηηακίλε Α, ε νπνία 

ξπζκίδεη ηελ αλάπηπμε θαη δηαθνξνπνίεζε ησλ επηζειηαθώλ θπηηάξσλ.  

mailto:info@targetpharma.gr
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Σπζηεκαηηθώο ρνξεγνύκελε θαηαζηέιιεη ηελ δξαζηεξηόηεηα ησλ ζκεγκαηνγόλσλ αδέλσλ, κεηώλεη ηελ 

παξαγσγή ζκήγκαηνο, επεξεάδεη ηελ θαγεζσξνγέλεζε, θαηαζηέιιεη ην πξνπηνληθό βαθηεξίδην ηεο αθκήο 

θαη πεξηνξίδεη ηε θιεγκνλή.  

 

Η ηζνηξεηηλνΐλε ρνξεγνύκελε ηνπηθά αληαγσλίδεηαη ηελ ππεξθεξάησζε πνπ απνηειεί ραξαθηεξηζηηθό 

ηεο θνηλήο αθκήο, εκπνδίδνληαο ηε δεκηνπξγία ησλ δεξκαηηθώλ βιαβώλ θαη θπξίσο ησλ θαγεζώξσλ.  

 

2.2 Indications 

 

Τν TRETIN
®
 gel ρξεζηκνπνηείηαη γηα ηε ζεξαπεία ηεο ήπηαο σο κέηξηαο θνηλήο αθκήο, κε δεξκαηηθέο 

βιάβεο ρσξίο θιεγκνλή (θαγέζσξνη) ή κε θιεγκνλή.  

 

2.3 Contraindications: 

 

Τα θάξκαθα κπνξνύλ λα βνεζήζνπλ ηνπο αξξώζηνπο, κπνξνύλ όκσο λα δεκηνπξγήζνπλ θαη 

πξνβιήκαηα, όηαλ απηά δελ ιακβάλνληαη ζύκθσλα κε ηηο νδεγίεο. Γηα ην ζπγθεθξηκέλν θάξκαθν ζα 

πξέπεη πξηλ ην πάξεηε λα έρεηε ελεκεξώζεη ην γηαηξό ζαο γηα ηηο αθόινπζεο πεξηπηώζεηο : 

- Εάλ είραηε πνηέ θάπνηα αιιεξγηθή αληίδξαζε ή θάπνηα αζπλήζηζηε αληίδξαζε ζην θάξκαθν απηό ή 

ζε θάπνηεο από ηηο νπζίεο πνπ πεξηέρνληαη ζ’ απηό ην θάξκαθν.  

- Εάλ είραηε λνζήζεη από θαξθίλν ηνπ δέξκαηνο («επηζειίσκα δέξκαηνο») εζείο ή θάπνην ζηελό 

ζπγγεληθό ζαο πξόζσπν.  

- Εάλ εγθπκνλείηε ή έρεηε ηελ πξόζεζε λα κείλεηε έγθπνο.  

- Εάλ ζειάδεηε  

Τν θάξκαθν δελ πξέπεη λα ρξεζηκνπνηείηαη θαηά ηε δηάξθεηα ηεο θύεζεο θαη ηεο γαινπρίαο 

 

2.4 Special warnings and precautions of use:  

 

2.4.1. General  

 

Πξέπεη λα απνθεύγεηαη ηελ επαθή ηνπ πξντόληνο κε ηα ρείιε, ην ζηόκα, ηα κάηηα θαζώο θαη κε δέξκα 

ζθαζκέλν ή δέξκα κε ειηαθό έγθαπκα ή δέξκα κε έθδεκα. Δελ πξέπεη λα ην εθαξκόδεηαη ζηηο γσλίεο ηεο 

κύηεο θαη λα γίλεηαη κε πξνζνρή ή εθαξκνγή ηνπ ζε επαίζζεηεο πεξηνρέο ηνπ δέξκαηνο π.ρ. ηνπ ιαηκνύ. 

Απνθύγεηε ηελ ρξήζε νπνηνπδήπνηε πξντόληνο πεξηέρεη άξσκα ή νηλόπλεπκα (πρ. αξώκαηα, θνιώληεο, 

ινζηόλ γηα πξηλ ή κεηά ην μύξηζκα) θαζώο είλαη δπλαηόλ λα πξνθαιέζνπλ επηπιένλ εξεζηζκό. Πξέπεη λα 

απνθεύγεηαη ηελ έθζεζε ζηελ ειηαθή αθηηλνβνιία ησλ πεξηνρώλ πνπ ππνβάιινληαη ζε ζεξαπεία κε ην 

θάξκαθν. Να ρξεζηκνπνηείηε έλα αληειηαθό πξντόλ πςειήο πξνζηαζίαο θαζώο θαη πξνζηαηεπηηθά 

ξνύρα.  

Πξέπεη λα απνθεύγεηαη ηε ρξήζε ηερλεηνύ ειηαθνύ θσηόο θαηά ηε δηάξθεηα ηεο ζεξαπείαο κε TRETIN
®
 

gel.  

 

2.4.2. Elderly  

 

Σηνπο ειηθησκέλνπο δελ παξαηεξείηαη θνηλή αθκή νπόηε δελ ππάξρνπλ ηδηαίηεξεο ζπζηάζεηο γη απηνύο.  

 

2.4.3. Pregnancy 

 

Δελ έρεη ηεθκεξησζεί ε αζθάιεηα ηνπ θαξκάθνπ ζηνλ άλζξσπν, όηαλ εθαξκόδεηαη ηνπηθά θαηά ηε 

δηάξθεηα ηεο εγθπκνζύλεο, σο εθ ηνύηνπ ε ρξήζε ηνπ πξέπεη λα απνθεύγεηαη ζηηο εγθύνπο θαη ζηηο 

γπλαίθεο πνπ έρνπλ πξόζεζε λα κείλνπλ έγθπεο.  

 

2.4.4. Lactation  

 

Δελ είλαη γλσζηό αλ ην θάξκαθν πεξλά ζην κεηξηθό γάια όηαλ εθαξκόδεηαη ζε δέξκα κε αθκή ζε 

κεηέξεο πνπ ζειάδνπλ. Ωο εθ ηνύηνπ δελ πξέπεη νη ζειάδνπζεο κεηέξεο λα ρξεζηκνπνηνύλ ην θάξκαθν.  

 

 



Target Pharma Ltd.                                                                                                               PIL_2426101_v. 01 

3 

 

2.4.5. Children  
 

Η αζθάιεηα θαη ε απνηειεζκαηηθόηεηα ηνπ πξντόληνο δελ έρεη ηεθκεξησζεί ζηα παηδηά επεηδή ζπάληα 

εκθαλίδεηαη θνηλή αθκή ζηελ παηδηθή ειηθία.  

 

2.4.6. Effect on the ability to drive or use machines  

 

Τν πξντόλ ζεσξείηαη αζθαιέο θαη δελ αλακέλεηαη λα πξνθαιέζεη θάπνηα επίδξαζε ζηελ ηθαλόηεηα 

νδήγεζεο θαη ζην ρεηξηζκό κεραλεκάησλ.  

 

Τν πξντόλ πεξηέρεη 96 mg/g αιθνόιε  

 

 

2.5 Interactions with other medicines or substances 

 

Τα απνηειέζκαηα κεξηθώλ θαξκάθσλ κπνξεί λα επεξεαζηνύλ όηαλ ρνξεγνύληαη ηαπηόρξνλα άιια 

ζθεπάζκαηα. Δελ πξέπεη λα εθαξκόδεηαη ζην δέξκα ζαο άιια ηνπηθά ζθεπάζκαηα γηα ηελ αληηκεηώπηζε 

ηεο αθκήο ηαπηόρξνλα θαηά ηε δηάξθεηα ηεο ζεξαπείαο κε TRETIN
®
 gel εθηόο εάλ ν γηαηξόο ζαο ην έρεη 

ζπζηήζεη.  

Ιδηαίηεξε πξνζνρή απαηηείηαη θαηά ηε ρξήζε ηδηνζθεπαζκάησλ πνπ πεξηέρνπλ απνθνιηδσηηθνύο 

παξάγνληεο π.ρ. ππεξνμείδην ηνπ βελδνιίνπ ή απνιεπηζηηθνύ θαζαξηζηηθνύ.  

 

2.6 Posology 

 

Απιώζηε κία κηθξή πνζόηεηα γέιεο ζε όιε ηελ πάζρνπζα πεξηνρή 1-2 θνξέο ηελ εκέξα πεξίπνπ 15 

ιεπηά κεηά ην πιύζηκν. Μεηά ηελ εθαξκνγή ηνπ θαξκάθνπ πιύλεηε θαιά ηα ρέξηα ζαο. Δπλαηόλ λα 

απαηηεζεί θάπνηνο ρξόλνο πξνθεηκέλνπ λα θαλνύλ επηηπρή ζεξαπεπηηθά απνηειέζκαηα. Πηζαλόλ 6-8 

εβδνκάδεο. Πξέπεη επνκέλσο λα ρξεζηκνπνηήζεηε ην TRETIN
®
 gel γηα ην παξαπάλσ ηνπιάρηζηνλ 

ρξνληθό δηάζηεκα εθηόο εάλ ν γηαηξόο ζαο έρεη δώζεη άιιεο νδεγίεο.  

 

2.7 Overdose – Management: 

 

Μέρξη ζήκεξα δελ έρεη αλαθεξζεί νμεία ππέξβαζε δόζεο κε ην πξντόλ. Η από ιάζνο θαηάπνζε ηνπ 

πξντόληνο κε απνηέιεζκα ηελ ππεξδνζνινγία κπνξεί λα πξνθαιέζεη ζπκπηώκαηα όπσο: ζνβαξή 

θεθαιαιγία, λαπηία, έκεην, δάιε, επεξεζηζηόηεηα θαη θλεζκό. Όηαλ ζπκβεί θάηη ηέηνην ζπληζηάηαη 

θέλσζε ηνπ ζηνκάρνπ κε πξόθιεζε εκέηνπ θαη λα ζπκβνπιεπηείηε ακέζσο ηνλ ζεξάπνληα ηαηξό ζαο.  

 

Τηλ. Κέντρου Δηλητηριάσεων: 210-77 93 777, Αθήνα  

 

2.8 Possible side effects  

 

Με θαλνληθή ρξήζε ην TRETIN
®
 gel είλαη θαιά αλεθηό. Μεξηθνί όκσο αζζελείο αλαθέξνπλ θαηά ην 

αξρηθό ζηάδην ηεο ζεξαπείαο αίζζεκα λπγκώλ, θαύζνπ, εξύζεκα, απνιέπηζε,  ήπην εξεζηζκό ηνπ 

δέξκαηνο ζηηο πεξηνρέο πνπ εθαξκόδεηαη ην πξντόλ. Τα ζπκπηώκαηα απηά ζπλήζσο ππνρσξνύλ όζν ε 

ζεξαπεία ζπλερίδεηαη. Εάλ εκθαληζηεί ππεξβνιηθόο εξεζηζκόο δηαθόςηε ηε ζεξαπεία θαη ζπκβνπιεπηείηε 

ην γηαηξό ζαο.  

 

If you get any side effects, please talk to your doctor, or pharmacist or other healthcare professional or 

directly to the National Medicines Agency (Mesogion 284, 15562, Cholargos, www.eof.gr) 

 

2.9 What should the patient know if a dose is missed  

 

Continue your treatment according to your doctor’s instructions.  
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2.10 What should the patient know about the expiry date 

 

Expiry date is written on the outer package and on the tube. Do not use this medicine after the expiry date. 

When the tube is opened, it should be used within 2 months. When this time is passed through away the 

medicine and visit your doctor for a re-evaluation and/or continuation of the treatment.  

 

2.11 Special warnings about the storage of this product 

 

TRETIN
®
 gel should be stored at temperatures below 25 C.   

 

2.12 Date of last revision of this text  

 

07-01-2015 

 

 

3.  INFORMATION FOR THE RATIONAL USE OF MEDICINES  

 

 This pharmaceutical product was prescribed by your doctor to you, according to your medical 

history and condition. Do not pass the product to others or use it in any other condition even if the 

symptoms may appear the same and without receiving your doctor’s or pharmacist’s advice.  

 If during treatment with this medicine you experience any problem or issue, contact immediately 

your doctor or pharmacist.  

 If you have any questions regarding the information for this product, its use or about the medical 

condition that you suffer, you should ask your doctor or pharmacist.  

 This product will be safe and effective if it is used exactly according to instructions provided.  

 For your own safety it is highly recommended that you read carefully all information provided for 

the prescribed medicine. 

 Do not store medicines in bathroom lockers, as the high temperature and the humidity may degrade 

the product which may be harmful to your health. 

 Store the product in the original packaging. 

 If your doctor instructed you to stop the use of this product, dispose the remaining product and do 

not use it.  

 Do not keep the medicine you do not need any more or those that are expired.  

 Keep all medicines in safe place out of reach and sight of children.  

 

4.  PRESCRIBING INFORMATION 

 

This medicine is subjected to medicinal prescription. 

 


